NOTICE

“The purchoser ogrees when

purchasing this pion (the “Plon”):

1) the purchoser has acquired the
right to build or construct the

object or project sel out in the Plon
(the -_uwoh.nn..* for his/her/its

persanal use only ond not for

ony commerciol use,

2) reproduction of the Plan in whole
or in port by ony meons whatsoever is

Easy Wood Plans

www.easywoodplans.com

not be liable for any willful
misuse or negligent use of this plon,
the Project or any tools used to
construct the Project or for any
loss or domoge resulting therefrom.”

#7B, 2316-27Ave N.E.
Calgary, Alberta
Canada, T2E 7A7

BASE ASSEMBLY

1) Loy your material out on your workbench, or on saw horses, as

ed in the bose cutting diogrom. Drow oul oll parls exoctly
ustrated, including the letter designations, in pencil. Be

sure to leave a small space between cut lines to allow for the
width of the saw. Before culting, double check all measurements to
ensure they are correct. All angles in this project are identical

(80 degrees). After carefully meaosuring your first angle cut, this
cut piece can be used os o templale for all other angle cuts.

As you begin to cul your pieces, always cut o
maork.
chisel. If you cut the notch with o hondsow, cut to the base line
ond then slowly chisel out the notch.
piece of 2x4 to ensure o snug fit.(Fig.1).

2) (Fig.2) describes the layout of the component pieces of the support
bose. The 2x4 is “sandwiched” between your 1x4 pieces. Pre-—drill
eight 1/8" screw holes in piece ABCD as marked.
finishing nails, tack piece EFGH onlo piece ABCD (Fig.3 Screw
ABCD to EFGH using eight #8 2" flothead screws. Pre—drill EFKL
os morked ond screw to ABCD with twenty four 2 1/2" flothead
screws. ABCD is sondwiched between EFGH ond EFKL.
ore not placed where chain mounting bolts are lo be placed.

3) Repeal step two crealing o “mirror image” of the support bose,

ensuring thal piece EFKL is on the “inside” of both boses, and ongled

portion ‘is towords the front.(Fig.4)

4) Ploce broces M between the support boses ossembled above to test for

fit. The front support moy hove to be chiseled slightly, depending
on the accuracy of the notch in piece L ond the exocl size of the
2x4. Use o countersunk bit to countersink holes so screwheads
rest just below surface of brace. Screw braces into support
boses with twelve #8 3” flothead screws.
holes for choin support bolts with 5/16" drill bit os shown
Inserl 4" eye bolts into holes to attach chain

extra threod on eye bolt.
FINISHING & FINAL ASSEMBLY

Fill any imperfections with wood filler. Use sondpaper for removal of

pencil marks and for finishing. We suggest on exterior grade latex or oil
base stain be opplied to this project to ensure longevity. Cut chain into
four 5" pieces ond ottach to swing ond base through eye bolts, using the

1/4” S hooks. (Fig.11). Alternatively, oltach swing to porch or tree.
On materials:
NOTE: When buying your lumber it is importont to buy construclion grade

or better. We would suggest buying lumber as free ond clear of
knots and checks as possible.

seal.

the woste side of your
The noiches can be cut with either o jigsow or o handsow and

Check oll notches with o scrop

Cmiw eight 1 1/4"

Ensure thot screws

Once ossembled, mark out ond

g with the eye on the inside of the base. (Fig.4). Cut off any

If you use cedor or spruce for the
swing seot the 1x4 should be free of knots which would weoken the

GLIDER SWING BASE
3 1/27 (89 . 27 13/16"
56 1/2° 22 15160 /73 172 Mmo (706 )
(1435 ) (583 ) _ 16" 8"
/2 sy | (7406 ) [(208)
M A T e
3 F .
30 9/16"
(776) e
56 1/2" 17" 17 _1/4° % [T y ¢ .«.W
(1435) (432) (438) NOTE 80"
e |ESEEWE ;
M el 8 S 2vanE FOR ALL ANGLED PIECES
. ON BOTH SIDES OF PLAN 2 e
17_1/4" || (814)
(438 )
K 26 5/16° 26 15/16" | 177 17 1/47
[ ) I s IR §\|v_ OUTSIDE LAMINATION ( EFGH )
T c 0\ c T o 1 & T Fwe
_ 26 15/16" __ 26 5/16" _ 17 178"
( 684 ) ( 668 ) (438) -
24 3/8" 20 3/4" 24" 24 3/8" w.mwan_v. r
_ (619) __ (527 _ (610 __ (619) _
— ; R I T— A ™
21 3/8" 25" .nn
(543 ) ( 635) g D M
24 3/8" A 2 _»u,ﬁms./. /s %w» .
(619) — (527 ) =_ Haumv__ _ (531) _ . A . 3 1/2" (89)
B | — 1.1/2 me.uo . -1 172" (38)
{ £ 1 F I K i L] thane L
_ 21 3/8" __ 24" _ 25"
(543) (e10) ces) MIDDLE LAMINATION ( ABCD )
CUTTING DIAGRAM:
SWING SUPPORT
FIGURE 1 26 /16" ~11/2" (38)
(688)
3/4" (19)
1
-
(D 5 )
N 3/4" (19) b
e
30 9/16 ~1.1/2" (38)
(776 )

LAMINATION ASSEMBLY

FIGURE 3

ASSEMBLED
FIGURE 4

SWING

SUPPORT

INSIDE LAMINATION ( EFKL )

FIGURE 2

CONTEMPORARY GLIDER SWING - Project #206

BASE MATERIALS LIST

* Four 2
* Four 1
¢ Approx.
* Approx.
* Approx.

. 1/2 1b. 1-1/4

"x47x8) (1 1/2"x3-1/2"8")
“x4"x8" (3/4"x3-1/2"x8")
sixteen 2" {8 flotheod ‘screws

forty eight
twelve wﬂ. #8 tigthead
" lengths of choin
S hooks

2-1/2" §8 flatheod screws

screws
9 nails
um safe lood of 400ibs)

eye bolls, nuls, washers

SWING MATERIALS LIST
ight 17x4"x8" (3/4™x3- Nn..m.v

* One 1"x6"xB" (3/4°x5-1/2"8")
. twenty 1-1/4" flothead screws
. eighl 3 #8 flothead screws
. twelve 2-1/2" 8 flotheod screws
. eight 2" #8 flothead screws
. forly 1=1/2" 6 flothead screws
" S hooks
1/27 eye bolts, nuts, woshers

GENERAL

Wood filler
Exterior stoin
Sondpoper

Corpenter's glue




